



## TEST REPORT

Report No.: 06.00119.0000

Page: 1 of 2

Date: DEC. 21, 2005

## BA FENG FOOD CO., LTD.

34 Kao-Chang Rd., Da-Li City, Taichung Hsien, Taiwan

The following merchandise was submitted and identified by the vendor as:  
Product Description: Cream

We have tested the submitted sample(s) as requested and the following results were obtained:

**Test Requested:**

For compliance with:  
California Technical Bulletin 117  
(1) Section A, Part I  
(2) Section B, Part II

**Test Results:**

-- See attached sheet --

**Conclusion:**

In our opinion, the submitted (P/I) Cream complies with requirements of Section A, Part I and Section B, Part II for Resistant Cellular Materials of California Technical Bulletin 117.

Signed for and on behalf of  
SGS Techno L30

Supervisor



## TEST REPORT

Report No.: 06.00119.0000

Page: 2 of 2

**Test Results:**

(1) CALIFORNIA TECHNICAL BULLETIN 117

(2) SEC. A, Part I Flame Resistance Test

Specimen	Char length (inch)	After Flame (seconds)	After Glow (seconds)	Result
Before aging	1	0.1	0.0	Pass
	2	0.1	0.0	
	3	0.1	0.0	
	4	0.1	0.0	
	5	0.1	0.0	
	Average	0.1	0.0	
After aging	1	0.1	0.0	Pass
	2	0.1	0.0	
	3	0.1	0.0	
	4	0.1	0.0	
	5	0.1	0.0	
	Average	0.1	0.0	

**Requirements:**

- The average char length of all specimens shall not exceed 8 inches.
- The maximum char length of any individual specimen shall not exceed 8 inches.
- The average after flame shall not exceed 1 second.
- The maximum after flame of any individual specimen shall not exceed 10 seconds.
- The average afterglow shall not exceed 10 seconds.

**(2) SEC. B, Part II Resisting Burning Test**

Specimen	Percent uncharred mass	Result
1	97.2%	Pass
2	98.7%	
3	98.7%	

**Requirements:**

All test specimens shall be greater than 80% uncharred residue.

Testing Period: DEC. 21, 2005 - DEC. 21, 2005

-- End of Report --